

PERSONAL AND CONFIDENTIAL

Copies to: [REDACTED]

E. I. du Pont de Nemours and Company
Haskell Laboratory for Toxicology and Industrial Medicine

HASKELL LABORATORY REPORT NO. 448-77

MR NO. [REDACTED]

Materials Tested*	Haskell No.	Samples Ready For Testing	Other Codes	Materials Submitted by
1) [REDACTED] 2) [REDACTED]	1) 11,225 2) 11,226	5-6-77	1) [REDACTED] 2) [REDACTED]	[REDACTED] Textile Fibers Department, Seaford

HUMAN PATCH TEST - 22 SUBJECTS

Procedure: Fiber tufts of test materials, each covering approximately one square inch, were applied to the arms of ten men and to the arms or legs of twelve women and held in place with adhesive tape for six days. After a two-week rest period, new patches were applied for two days as a challenge test for skin sensitization. Skin under the patches was examined at two and six days after the initial application and on removal of the challenge patch.

Results and Summary: [REDACTED] (H-11,225) and its control [REDACTED] (H-11,226) produced no skin irritation or sensitization when tested on 22 human subjects. No unusual dermatitis hazard is expected with non-garment commercial uses; however, if intimate skin contact with this material is anticipated, a 200-subject human patch test should be run prior to commercialization.

* Composition: (1 and 2) [REDACTED]

[REDACTED]
DPE:ms

Report No. 448-77

Date Issued: June 17, 1977

Report by: [REDACTED]

Doris F. Edwards, Toxicologist

Approved by: [REDACTED]

Raymond W. Morrow

Chief, Dermal and Ocular Toxicology Section

Company Sanitized. Does not contain TSCA CBI